
 
Department of Environment 

 
 
 

Performance Evaluation of 
Zero Liquid Discharge-Effluent Treatment Plants (ZLD-ETPS) 

In Textile Industries of Bangladesh 
 

FINAL REPORT 
 
 

 

  
 
 
 

 

Centre for Environmental and Resource Management (CERM) 
Bangladesh University of Engineering and Technology (BUET) 

Dhaka 1000, Bangladesh  
 

June 2017 



Table of Contents  
_____________________________________________________________________________________________________ 
Executive Summary 
 

 

Abbreviations  
 

 

1 Introduction 1-1 
1.1    Introduction 1-1 
1.2    Objectives of The Project 1-3 
1.3    Scope of The Research Work 1-4 
1.4    Organization of The Report 1-4 

2 Literature Review 2-1 
[...]
machines requiring less energy, heat trap in ironing machine, soft-start washing machines, etc. 
According to them, a small portion of treated water is used in chemical mixing and use of low 
volume toilet flush and water tap also help save water. It appears that this industry is very active 
in reduce, reuse and recovery processes. Industry Z-9 also adopted similar types of measures 
in reduce, reuse and recovery (Table E.6). The total reuse and recycle achievement of Z-10 is 
63% because of employing RO with ETP. In addition to that, industry Z-10 uses water and 
energy saving washing machines in washing unit and water saving sanitary fixtures. It also 
recovers and reuses condensate. The performance of Industry Z-3 and Z-5 is very poor in 
achieving 3R goals. Industry Z-8 has received approval in January, 2017 and it has two and a 
half year remaining to implement the proposed plan. 
 
The DoE started giving approval of ZD/3R plan in 2014. The industries have to implement the 
plan phase by phase in 3 years’ timeline. The present study was undertaken with a view to find 
out how the industries have progressed with the implementation of their proposed plan to 
achieve Zero Liquid Discharge. One of the objectives was to assess the consistency of the 
proposed 3R plan with the actual scenario.  It has been found during this research that although 
the industries have proposed implementing ZLD units in their industry, very little progress 
have been achieved so far. Of the ten selected industries as ZLD-ETPs, only one industry was 
found to have RO system, the other nine industries have yet to start implementing. Some 
industry time line has already expired and others are approaching the end. There are many 
reasons behind this poor level of progress. It was learnt from the industries that despite all the 
good intention they are unable to implement the proposed plans because of many constraints. 
Some industries have huge space limitations, especially those located in BSCIC Industrial area. 
Some industries have financial constraint, whereas, other industries are struggling with the 
running of ETP smoothly. A few are investing in expanding their production capacity, giving 
less priority on ZLD implementation. The research team held dialogues with the ETP personnel 
and learnt that the industries have many queries and confusions regarding the ZLD system. 



E-13 
 

According to them, the ZLD technologies are highly sophisticated, advanced system requiring 
skilled and experienced staff to run. There is a serious dearth of skilled personnel. Capacity 
building through training and hands-on teaching in this sector should be given priority. The 
effectiveness and sustainability of ZLD units mostly depend on the efficient performance of 
ETP. Otherwise any advanced system such the RO system will need frequent membrane 
replacement. Unfortunately, performance of the ETPs of many industries is not even good 
enough to comply with the national standard, let alone achieving 100% zero liquid discharge. 
Another reason for not achieving much progress in ZLD is that many industries have submitted 
the plans to get the clearance from DoE, but they do not know how to proceed with the 
implementation process or are not yet ready to implement those plans. 

During the survey, it was observed that the industries without ZD plans are also practicing 
reduce, reuse/recycle and recovery measures in running their industries. Table E.7 shows some 
3R measures adopted in industries with only ETPs. 
 
Table E.7: 3R measures adopted in industries with ETPs only 
 
Industry 
ID 

3R Measures 

E-1  Systematic vegetation to increase water retention and recharge of 
groundwater,  

 plantation of red oak tree which releases highest O2 

 white road surface to reduce radiation, 

 cogeneration 

 Use of hot steam chiller.  

 Treated water recycles in flushing, gardening, road cleaning, 
aquaculture etc.  

 Provision of stone pits for vertical draining, resulting in increased 
aquifer recharge.  

 Composting plant using organic waste to make fertilizer.  

 Liquid indigo is used instead of powder indigo to reduce toxicity and 
load on ETP.  

 Around 30 m3/hr water is saved in finishing unit and reused in WTP 

 Recovery of condense from boiler and reused.  

 LED lighting 

 Total reuse and recycle is around 40% including 18% from ETP water 

 Paper less policy to reduce the waste and thus conserving the resource. 

 ETP sludge is recycled in brick making 

E-2  Hot water produced in boiler is recovered. This system was introduced 
in January 2016 

E-3  Hot water produced in boiler is recovered. 

E-4  No mentionable 3R activities in practice 



E-14 
 

Industry 
ID 

3R Measures 

E-5  Reuse of dyeing water in boiler. 

 Use of Low liquor ratio machine reduces amount of water 
consumption. 

E-6  Hot water produced in boiler is recovered and this system was 
introduced since 1993. 

E-7  Rain water harvesting RCC reservoir tank of 10,000L capacity was 
installed in October 2016 which reduces water consumption. 

E-8  Solar panel of capacity 1200 Watt was introduced which reduces 
energy consumption. 

E-9  No mentionable 3R activities currently. 

E-10  No mentionable 3R activities currently. 

 
From this study, it was found that not only the industries which have received approval from 
DoE but also the industries which are yet to submit plans have adopted many 3R measures. 
One of the industries, E-1 which has not submitted 3R plan, is presently recycling around 40% 
of its treated water that is being used for many purposes. Other ETP industries are practicing 
some forms of reduce and recycling measures (Table E.7). 
 
Therefore, it can be said that if the ETP runs effectively, producing improved quality of treated 
water, then a considerable amount of water can be recycled if the industry is willing.  
 
Regarding the time frame mentioned in the proposed plan to achieve 3R goals, it is found that 
almost none of the industries comply with the time line mentioned in introducing ZLD units. 
There may be several reasons behind this:  the industries are bit confused about how to proceed 
with this, some industries have future plans in expanding their business and this may require 
the extension /up gradation of their ETP which may take time, official complexities, financial 
constraints etc. If there is any mechanism so that the industry could inform DoE explaining the 
reason of not complying with 3R goals in proposed time frame, then DoE may help them in 
resolving their issues. 
 
Assessment of Performance based on technologies 

Different types of technologies were observed in textile industry ETPs. Common technologies 
include physico-chemical (aeration, coagulation-flocculation, clarification and filtration, 
Dissolved Air Flotation (DAF, electro-chemical coagulation) and activated sludge process 
(biological). Most common are coagulation and ASP. Few industries were found to use return 
sludge in their biological treatment process (ASP). Most of the industries have only 
clarifier/settling tank with long detention time along with chemical treatment (coagulation-
flocculation) units which facilitates in decomposing organic load and thus removed by 
biological process. Due to the wide variation of technologies, it will be very difficult and 
unrealistic to recommend from this study that one technology is better compared to other or 
generalized it for treating the wastewater effectively. The reason is that every industry is 



E-15 
 

different in terms of its type, production capacity, wastewater flow rate, raw materials and 
chemicals use in the process etc. However, some observations were made from the findings of 
this study and based on these observations, comments can be made which may guide in 
selecting the right technology. It has found that in some industries, many units are included and 
the test results show that inclusion of these units is not reducing the contaminants, rather 
contributing to the pollution load. As for example industry E-6 has two flocculation tanks (one 
before SBR and another after SBR,) two ozonization tanks (one before SBR and one after 
SBR), two sets of inclined plate settler (one before SBR and one after SBR), Activated Carbon 
Filter and Multi-grade Filter in the ETP. To study the effectiveness of these additional treatment 
units in this ETP, one extra sample was collected at the outlet of SBR in excess of influent and 
final effluent samples and was analyzed at BUET Laboratory. The test results are shown in 
Table E.8. 
 
Table E.8: Test Results of Additional Sample at the SBR unit of Z-6 
 

Parameters Inlet Before Recycle 
(after SBR) 

Outlet 
(Final 

disposal) 

Removal Efficiency (%) 

After SBR At the outlet 

pH 10.54 7.75 7.6 -- --- 

Color Pt-Co 484 287 284 41% 41% 

Turbidity 
(NTU) 66.6 11.9 11 82% 83% 

DO (mg/L) 5.14 0.33 0.15 - 94% - 97% 

BOD5 (mg/L) 187.5 24 26 87% 86% 

COD (mg/L) 505 66 80 87% 84% 

EC (µS/cm) 2660 4540 4550 -71% -71% 

Cl- (mg/L) 205 290 295 -41% -44% 

NH3-N (mg/L) 1.197 2.19 3.06 -83% -156% 

PO4
3- (mg/L) 0.299 0.738 0.81 -147% -171% 

TDS (mg/L) 1848 3164 3173 -71% -72% 

TSS (mg/L) 53 28 31 47% 42% 

 
From Table E.8, it has been found that the additional units in the ETPs are not so effective in 
reducing the contaminants, instead the removal efficiency decreased for almost all parameters. 
Therefore, these units seem unnecessary in ETPs and increase the investment cost and 
operational cost to ETP. However more tests should be done for establishing this fact. 
 
Performance of the UASB type ETP (Industry E-10) was found to be very promising (Table 
E.9), specially the color removal (efficiency 100%) and TDS (89%) compared to other 
industries. 
 
 



E-16 
 

Table E.9: Test Results of UASB system at Industry E-10 
 

Parameters Inlet 
Before 
UASB 

After 
UASB 

Outlet 

Removal 
Efficiency of 

Neutralization 
Tank (%) 

Removal 
Efficiency 
of UASB 

(%) 

Removal 
Efficiency 
of Biofilter 

(%) 

Overall 
Removal 

Efficiency 
(%) 

pH 11.52 6.90 6.99 7.48 40% --- --- --- 

Color Pt-Co 8500 1300 620 10 85% 52% 98% 100% 

Turbidity 
(NTU) 

744 60.9 24 1.2 92% 61% 95% 100% 

DO (mg/L) 0.05 0.05 0.05 5.39 0% 0% 10680% 10680% 

BOD5 

mg/L 
1160 550 230 0.40 53% 58% 100% 100% 

COD 
(mg/L) 

2078 1234 498 5 41% 60% 99% 100% 

EC 
(µS/cm) 

7370 2800 2690 264 62% 4% 90% 96% 

Cl- 

mg/L 
520 540 500 80 -4% 7% 84% 85% 

NH3-N 
mg/L 

14.46 19.60 33.125 0.224 -36% -69% 99% 98% 

PO4
3- 

mg/L 
2.35 15.65 40 0.445 -566% -156% 99% 81% 

TDS 
mg/L 

1078 1734 1532 173 -61% 12% 89% 84% 

TSS 
mg/L 

396 90 49 11 77% 46% 78% 97% 

 
It has been found from the study that the performance of UASB and Biofilter is very good, 
especially in treating BOD5, COD and color (almost 100%) removal.  
 
The only industry which has RO system as a tertiary treatment is Z-10. Samples were also 
collected before and after RO unit to assess the performance of RO. Table E.10 shows the 
performance of RO system. 
 
 
 
 
 
 
 
 
 



E-17 
 

 
Table E.10: Test Results of RO system installed at Industry Z-10 
 

Parameters Inlet 

Before RO (after 
Ion-exchange, 
coagulation-
flocculation) 

Outlet 
Removal 

efficiency of 
ETP (%) 

Removal 
efficiency of RO 

(%) 

Overall 
Removal 

efficiency (%) 

pH 7.88 6.64 6.52 --- --- --- 

Color Pt-Co 78 45 10 42% 78% 87% 

Turbidity 
(NTU) 

85.1 15.7 0.72 82% 95% 99% 

DO (mg/L) 5.59 3.09 3.67 -45% 19% 34% 

BOD5 

mg/L 
100 11.2 0.4 89% 96% 100% 

COD 
(mg/L) 

320 30 5 91% 83% 98% 

EC 
(µS/cm) 

540 1369 367 -154% 73% 32% 

Cl- 

mg/L 
165 315 187 -91% 37% -21% 

NH3-N 
mg/L 

2.258 1.564 0.465 31% 70% 79% 

PO4
3- 

mg/L 
0.058 0.162 0.055 -179% 66% 5% 

TDS 
mg/L 

341 855 200 -151% 78% 45% 

TSS 
mg/L 

129 27 7 79% 74% 95% 

 
 
Performance of conventional ETP units (coagulation-flocculation and ion-exchange) in this 
industry is not good regarding color and TDS removal (Table E.10). Instead of reducing TDS, 
it has increased TDS and the reason might be the use of PAC and Polymer in coagulation-
flocculation unit. It is known that RO is very effective in removing TDS and the test results 
also support that. However, the industry is a washing industry and its influent quality is not as 
poor as the dyeing industries. Again, the industry has introduced its RO in August, 2016 and 
as per their records it has not faced the problem of replacing the membrane yet. 

It is worthy to mention here that many ETPs (conventional) are performing well and practicing 
3R measures (reduce, recycle, recovery) (up to 40%) in their industries. Therefore, if the 
industry can run their ETP effectively, they can recycle a considerable amount of water without 
increasing the cost.  The ZLD concept is to convert the liquid into solid phase. Unfortunately, 
this only transfers the problem from liquid phase to solid phase. 

 

 

 



E-18 
 

Assessment of Cost 

An attempt was made to evaluate the cost involvement in wastewater treatment. The study team 
found it very difficult to get the information on cost involved in ETPs (both capital cost and 
operational cost) from the industries. Most of the industries could not provide these data since 
they do not have this in record. Whatever data collected from some of the industries seem to 
be unrealistic and unreliable (Table E.11). It is observed from the Table E.11, that the 
investment cost of ETP of all twenty industries varies in a wide range depending on the 
technology, space and facility but the variation in operational cost of most of the industries is 
not much different (5.0 – 38.0 Taka/m3 of water), except for two industries, Z-3 and E-10. 
Industry E-10 has implemented UASB technology and biofiltration in treating its wastewater 
in a huge area. Therefore, its investment cost is very high compared to the other industries but 
the reason for its high operational cost is not known since, it is not using any chemicals, sludge 
recycling and mechanical aeration in UASB technology. There might be some mistakes in 
providing the data of operational cost from other industry. 

Table E.11: Capital Investment and Operational Cost of Selected ETPs 
 

Industry Name ETP Operational Cost (BDT/m3) ETP Capital Cost (BDT) 

Z-1 12-14 10 Crs 

Z-2 8 90 Lacks 

Z-3 2 2 Crs 

Z-4 10 4 Crs 

Z-5 20 70-80 Lacks 

Z-6 17 6 Crs 

Z-7 Data not available 170 Crs 

Z-8 12.5 6 Crs 

Z-9 24 3 Crs 

Z-10 48 Data not available 

E-1 23-25 10 Crs 

E-2 12-14 2 Crs 

E-3 10 3 Crs 

E-4 22 2.5 Crs 

E-5 37 1.2 Crs 

E-6 38 Data not available 

E-7 6 40 Lacks 

E-8 10 25-30 Lacks 

E-9 5 2.5 Crs 

E-10 75 34 Crs 



E-19 
 

It has been found from the study that the land area and treatment technology (includes 
equipment) dominates capital cost. In addition, lack of skilled manpower in handling of ETP 
is a major factor influencing operational and maintenance cost. And as industry tends to use 
more advanced and sophisticated technologies like RO, MEE, Crystallizers, etc, the need of 
skilled man power in this area will be increasing. 

To achieve ZLD, the industry is in need of financial support and technological support from 
the Government and capacity building should be given priority in this sector. 
 
Assessment of Sludge Management  

One of the objectives of this research was to identify the handling mechanism of 
reject/concentrate of wastewater from ZLD units. Since only one industry in the present study 
has ZLD (RO) system and they have installed this unit in last year August. Therefore, they 
have not faced any problem with the disposal of reject/concentrate yet. Again, if there are more 
industries with RO system in operation, it is quite possible that those are also recent. However, 
the disposal of this reject will be a concern if more industries are going to install this to obtain 
the treated water quality as potable water and 100% reuse them in process water.  

Regarding the sludge management of ETPs, it has been observed that, few industries have filter 
[...]
 Is there any possibility of utilizing the amount of money (in penalties) collected from 
the offending industries? 

 
The responses of the participants on the above mentioned issues are listed below. These are 
solely the views of the participants on ZLD system. 
 

 Most of the textile industries have Effluent Treatment Plants (ETPs) for treating their 
wastewater. 

 The DoE doesn’t provide any specific guidelines for implementing ZLD technology. 
There are no prescribed guidelines on the values of the parameters of ZLD treated water 
to be adhered to by the industries. 

 There is no subsidy or soft loan from IFC for implementing ZLD. They suggested that 
the money collected from the offending industries (in penalties) may be utilized for this 
kind of innovative programs. 



 4-3 

 Space (land) is a major constraint for many small scale industries to install biological 
ETP 

 Depending on an industry’s type, the technology of ZLD may vary. Therefore, it is not 
practical for DoE to provide a common guideline of ZLD plant for all the industries. 
That is why; the industries are trying to evaluate which technologies are needed to 
achieve 3R goal and the feasibility of ZLD in their treatment system.  

 Most of the industries are at a planning stage of implementing the ZLD system. They 
are analyzing cost-benefit ratio to decide whether a ZLD system will be profitable for 
business. At this stage, only a few industries have operational ZLD plants. 

 Most of the industries with ZLD are using Reverse Osmosis (RO) technology in their 
ZLD system. 

 RO is a very sensitive technology and has the possibility to get fouled frequently. 
Therefore, industries are only treating wastewater from washing and finishing units 
with the RO as they have comparatively lower chemical load. 90% of the water from 
washing and finishing units are reusable after treatment. This water is mainly used for 
car washing, toilet flushing, gardening, cleaning and cooling water. The remaining 10% 
water contains high salt content which cannot be treated with the existing technologies. 
ZLD technologies have waste water and fresh water separation system though most 
industries with ZLD don’t follow it. 

 ZLD technologies are much more expensive than the conventional technologies in use. 
Using only RO in the system adds an additional cost of 78 BDT/m3. A leading industry 
has advised that for installing an ETP with Cloth Filtration for 67% reuse of water will 
cost them EUR 500,000 and installing ZLD (RO) will cost around EUR 1.6m. This 
doesn’t include operational and maintenance costs. This excess cost may cause 
significant reduction of profit or even drive them to incur loss. Besides, there is a 
shortage of skilled personnel for operating ZLD plants. 

 Most industries think 3R goal of the Department of Environment can be achieved by 
source water reduction. Using advanced chemicals and advanced machineries can also 
reduce the amount of water consumption in the process. Some industries are already 
using advanced technologies but they aren’t getting 100% output as there is a shortage 
of trained personnel.  DoE with the help of BUET can arrange seminars or training 
programs to solve this problem.  

 Industries in China have recently started using radiation technique to distract all kinds 
of fouls from industrial wastewater. But this might be hazardous for Bangladesh unless 
properly managed. 

 One of the main problems of ZLD implementation is sludge management. Every ZLD 
technology produces a lot of sludge at the end of the process which requires a proper 
arrangement for treatment and subsequent disposal. ZLD technology is just transferring 
the problem from waste water to solid waste. A subsequent ZDHC plant is required to 
treat the sludge produced from a ZLD plant.  

 
 
 



 4-4 

The outcomes of the meeting are summarized below. 

 Requirement of ZLD system in textile industry varies on the technology and process 
the industry is using. Instead of making ZLD a general requirement, DoE should 
consider it on a case by case basis. 

 There is no specific guideline of Zero Discharge Plans provided by DoE. 

 As ZLD technology is very expensive, subsidy or soft loan from government would be 
very helpful. 

 If the wastewater treated by ETP is collected and then treated in a centralized ZLD the 
cost would be much lower and industries will be able to secure their business as well as 
the environment. 

 The sludge from ZLD is hazardous and requires proper dumping. It would be 
convenient if DoE provides an arrangement for safe sludge disposal.  

 Before implementing ZLD technology, every industry should run their ETP effectively; 
otherwise ZLD will not work properly.  

 Financial assistance should be provided by the Government to implement Zero 
Discharge system in the industries. 

 
4.3 INCEPTION WORKSHOP AT DoE  

An inception workshop was arranged by DoE at their Agargaon Office on April 18, 2017. The 
workshop was presided over by the DG of DoE. The directors of different Cell of DoE and 
directors of different zonal offices along with other DoE personnel were present in the 
workshop. The project team gave a presentation featuring mainly the objectives, methodology 
and expected outcomes of the project in the workshop.  
 
Several issues were discussed in this workshop. One of the main issues raised by the project 
team was 'What does DoE understand by ZLD?' The participants responded with different 
understanding of the issue and it was observed that there are various views within the personnel 
of the DOE about ZLD. Some think 100% reuse should be done in ZLD system. Others opined 
that 70% water reuse could be viable for Bangladesh context. Dr. Sultan Ahmed, Director of 
NRM suggested that if 60-75% water could be reused using such a technology at an affordable 
cost, even with using only effective ETP, that could be considered. The other issues discussed 
in the workshop were water use in the process, change in chemicals, equipment that reduce 
water use at source, water auditing, imposing water rates, reuse of water, sludge disposal, 
information on dyes from the chemicals suppliers etc.   
 
The participants in the workshop made some suggestions regarding the outcomes of the 
project. These are summarised below. 

 The project should present a baseline scenario of the textile industries in Bangladesh 

 There should be information on cost involvement in the implementation of ZLD-ETP 
system 

 If there is any potential to reuse the dyeing bath water 



5-1 

Chapter 5 

Baseline Information of Surveyed Industries 
 

5.1 INTRODUCTION 

After reviewing the industry’s approved plans of Zero Discharge under 3R policy, the visits to 
the selected industries have been carried out during the period between 06/05/17 and 
17/06/17.During the visit, questionnaire survey was conducted and wastewater samples were 
collected for analysis to evaluate the performance of the ZLD-ETP of the industries. The 
present chapter shows the baseline information and data collected from the studied industries. 
For the sake of the industries, the name and address of the industries are not mentioned in this 
report; the industries are designated by numbers. The industries with approved zero discharge 
plans are represented by Z-1 to Z-10 and industries without zero discharge plans but with only 
ETPs are represented by E-1 to E-10. The collected information and the wastewater samples 
test results of the selected industries are presented in the following sections. 

5.2 SUMMARY OF ZLD-ETP INDUSTRIES' INFORMATION  

The information collected on industry type, capacity, water consumption, ETP and ZLD units, 
cost, water reuse practices etc. and the laboratory test results of collected wastewater samples 
(according to Figure 3.1) of selected twenty industries are summarized and presented in the 
following sub sections. 

5.2.1 Industry Z-1  
Table 5.1: General Information of Industry Z-1 
 
Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-1 
 

Fatullah, 
Narayanganj 
 

Composite (Knitting, Dyeing, 
finishing, Yarn dyeing, Zipper 
Dyeing and RMG) 

20 ton/day 3000 m3/day 
 

 
Table 5.2: Information on ETP 
 
Wastewater 
Treatment 
Plant 

Source 
of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of 
Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

2400 
m3/day 

Physico-Chemical 
followed by biological 
process (Screening, 
Equalization, Electro 
Contaminant Removal 
(ECR) unit, Flocculation 
tank, Clarifier, Aeration 

43 ton/ 
year 

 

Filter pressed 
sludge is 
stored for 
several 
months and 
then disposed 



5-2 

tank, Sludge drying bed, 
Filter Press) 

of by land 
filling 
 

The flow diagram and photos of different units of ETP of Industry Z-1 are shown in Figure 5.1 
to 5.6. 

 
 

Figure 5.1: Flow Diagram of ETP units of Industry Z-1 
 
 

  



5-3 

Figure 5.2: Screening Unit of Z-1 Figure 5.3: ECR unit of Z-1 
 

 

 
Figure 5.4: Recycled ETP water for Fire 
Fighting 

 
Figure 5.5: Filter Press of Z-1 

 
 

 
 
 
 
 
 

 
 

Figure 5.6: Sludge Drying Bed in Z-1 
 

 

  



5-4 

Table 5.3: Characteristics of Wastewater samples of Industry Z-1 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

pH 7.51 8.13 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 256 125 - - - 0.01 

Turbidity 
(NTU) 55.3 14.9 - - - 0.01 

DO (mg/L) 0.31 1.87 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 240 10 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 541 70 ≤ 200 ≤ 400 ≤ 400 0.2 

EC(µS/cm) 1772 2280 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl-(mg/L) 180 180 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 0.942 0.338 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3-(mg/L) 1.38 0.08 - - - 0.04 

TDS (mg/L) 1410 1542 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 65 51 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in Z-1: 

A storage tank of capacity 180.5 m3(Figure 5.4) has been built to recycle the treated water for 
fire fighting. 

5.2.2 Industry Z-2  

Table 5.4: General Information of Industry Z-2 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-2   Fatullah, 
Narayanganj 

Composite (Dyeing and RMG) 6 ton/day 800 m3/day 
 

 
  



5-5 

Table 5.5: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations 
Amount of 
Sludge 

Disposal of 
sludge 

ETP only 
Ground 
water 

640 m3/day 

Physico-Chemical 
followed by biological 
process (Screening, 
Equalization Tank, 
Reaction Tank, Primary 
Clarifier, Aeration tank, 
Secondary Clarifier, 
Clear Water Tank, Multi-
grade Filter, Outlet) 

200 kg/day 
Landfill after 
storing 4-5 
months 

 

The flow diagram and photos of ETP units are shown in Figures 5.7 to 5.10. 

 
 

Figure 5.7: Flow Diagram of ETP of Industry Z-2 
 

 
Figure 5.8: Equalization tank of Z-2 

 
Figure 5.9: Reaction tank of Z-2 



5-6 

  

 
 

Figure 5.10: Outlet of industry Z-2 
 
 

Table 5.6: Characteristics of Wastewater samples of Industry Z-2 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system connected to 

treatment at 2nd 
stage 

Irrigated 
Land 

pH 7.40 8.09 6.0-9.0 6.0-9.0 6.0-9.0 0 
Color (Pt-Co) 186 87 - - - 0.01 
Turbidity 
(NTU) 

94.7 9.04 - - - 0.01 

DO (mg/L) 0.16 4.08 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 116 9.6 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 228 42 ≤ 200 ≤ 400 ≤ 400 0.2 
EC(µS/cm) 1240 2460 ≤ 1200 ≤ 1200 ≤ 1200 0.1 
Cl-(mg/L) 390 510 ≤ 600 ≤ 600 ≤ 600 1 
NH3-N (mg/L) 1 1.69 ≤ 5 ≤ 5 ≤ 15 0.017 
PO4

3-(mg/L) 0.325 0.492 - - - 0.04 
TDS (mg/L) 669 1610 ≤ 2100 ≤ 2100 ≤ 2100 5 
TSS (mg/L) 94 52 ≤ 150 ≤ 500 ≤ 200 5 
 

3R measures in Z-2: 

No mentionable activities in achieving 3R goals. 

 

 



5-7 

5.2.3 Industry Z-3 

Table 5.7: General Information of Industry Z-3 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-3 BSCIC, 
Narayanganj 

Dyeing 
 

8-9 ton/day 600 m3/day 
 

 

Table 5.8: Information on ETP 

Wastewater 
Treatment 
Plant 

Source 
of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

800 
m3/day 

Physico-Chemical followed 
by biological process 
(Screening, Equalization 
Tank, Flush Mixing Tank, 
Aeration tank, Clarifier, 
Post Aeration Tank, Outlet) 

10 cft/day Land filling in 
industry 
compound after 
1 month drying. 

 

The flow diagrams and photos of ETP are shown in Figure 5.11 to 5.14. 

 
 

Figure 5.11: Flow Diagram of ETP of Industry Z-3 
 



5-8 

 
Figure 5.12: Aeration Tank of Z-3 

 
Figure 5.13: Clarifier of Z-3 

 
 
 

 
 

Figure 5.14: Post Aeration Tank of ETP of Industry Z-3 
 

  



5-9 

Table 5.9: Characteristics of Wastewater samples of Industry Z-3 

Parameters Inlet Outlet 

ECR ‘97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system connected 

to treatment at 2nd 
stage 

Irrigated 
Land 

pH 9.83 8.24 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 1150 55 - - - 0.01 

Turbidity 
(NTU) 

27.1 11.2 - - - 0.01 

DO (mg/L) 0.09 5.08 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 104 8 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 328 67 ≤ 200 ≤ 400 ≤ 400 0.2 

EC(µS/cm) 4520 1841 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl-(mg/L) 150 455 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 2.21 0.55 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3-(mg/L) 0.95 0.105 - - - 0.04 

TDS (mg/L) 3402 1184 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 93 18 ≤ 150 ≤ 500 ≤ 200 5 

 

Progress in 3R Plan: 

No noteworthy progress towards implementing 3R plans. 

 

5.2.4 Industry Z-4 

Table 5.10: General Information of Industry Z-4 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-4 Rupgonj, 
Narayanganj 

Composite (Knitting, Dyeing 
and Finishing) 

 

40 ton/day 
 

6044 m3/day 

 

 

 

 

 

 

 



5-10 

Table 5.11: Information on ETP 

Wastewater 
Treatment 
Plant 

Source 
of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

4800 
m3/day 

 

Physico-Chemical followed 
by biological process 
(Screening, Equalization 
Tank, Neutralization Tank, 
Distribution Tank, Biological 
Oxidation Tank (2), 
Sedimentation Tank, Clarifier, 
Post Oxidation Tank, Outlet, 
Sludge Thickener Tank, Filter 
Press) 

3 
ton/month 
 

Delivered 
to 3rd party 
for disposal 

in land 
filling and 

others. 
 

 

The flow diagrams and photos of ETP are shown in Figure 5.15 to 5.19. 

 

 
 

Figure 5.15: Flow Diagram of ETP of Industry Z-4 
 



5-11 

 
Figure 5.16: Biological Oxidation Tank 

 
Figure 5.17: Clarifier Tank of ETP of Z-4 

 
 
 
 

 
 

Figure 5.18: Filter Press of ETP of Z-4 
 

Figure 5.19: Clear Water Tank of Z-4 
 

 

 

 

 

 



5-12 

Table 5.12: Characteristics of Wastewater sample of Industry Z-4 

Parameters Inlet Outlet 

ECR ‘97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

pH 8.98 7.71 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 4000 920 - - - 0.01 

Turbidity 
(NTU) 

49.7 8.23 - - - 0.01 

DO (mg/L) 2.73 3.79 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 160 24 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 816 283 ≤ 200 ≤ 400 ≤ 400 0.2 

EC(µS/cm) 13700 3590 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl-(mg/L) 7400 405 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 5.94 1.05 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3-(mg/L) 0.147 2.435 - - - 0.04 

TDS (mg/L) 10710 2622 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 128 20 ≤ 150 ≤ 500 ≤ 200 5 

Progress in 3R Plan:  

Although the industry has not yet implemented any 3R measures at the facility, they are trying 
to minimize water consumption by process control and planning to reuse boiler water in the 
process.  

5.2.5 Industry Z-5 

Table 5.13: General Information of Industry Z-5 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-5 Rupgonj, 
Narayanganj 

 

Dyeing& Finishing 
 

120000 
Yards/day 

300 m3/day 
 

Table 5.14: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacit
y 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

240 
m3/day 

Physico-Chemical 
followed by biological 
process (Screening, 
Equalization Tank, 

Not 
determin
ed 

Used for land 
filling 



5-13 

Reaction Tank, Aeration 
tank, Clarifier, Outlet) 

The flow diagrams and photos of ETP are shown in Figure 5.20 to 5.25. 

 
Figure 5.20: Flow Diagram of ETP of Industry Z-5 

 

 

  
 
Figure 5.21: Inlet of ETP of Industry Z-5 

 
Figure 5.22: Reaction Tank of Z-5 
 



5-14 

  
 

Figure 5.23: Sludge Tank of ETP of Z-5 
 

Figure 5.24: Equalization Tank of Z-5 
 

 
 

Figure 5.25: Outlet of ETP of Z-5 
 

Table 5.15: Characteristics of Wastewater samples of Industry Z-5 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system connected 

to treatment at 2nd 
stage 

Irrigated 
Land 

pH 10.07 7.81 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 2340 400 - - - 0.01 

Turbidity 
(NTU) 

361 60.2 - - - 0.01 

DO (mg/L) 0.19 0.26 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 720 140 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 



5-15 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system connected 

to treatment at 2nd 
stage 

Irrigated 
Land 

COD(mg/L) 3600 553 ≤ 200 ≤ 400 ≤ 400 0.2 

EC(µS/cm) 1264 1148 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl-(mg/L) 135 365 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 5.315 1.5 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3-(mg/L) 0.298 0.095 - - - 0.04 

TDS (mg/L) 1021 840 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 402 72 ≤ 150 ≤ 500 ≤ 200 5 

 

Progress in 3R Plan:  

No noteworthy progress in achieving 3R goals.  

 

5.2.6 Industry Z-6 

Table 5.16: General Information of Industry Z-6 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-6 Shafipur, 
Gazipur Composite (Dyeing, Finishing 

and RMG) 

22 ton/day 3000 m3/day 
 

 

Table 5.17: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of 
Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

3300 
m3/day 

Bio-Chemical followed by 
biological Process (Screening, 
Equalization Tank, O3 Contact 
Tank-1, Flocculation Tank-1, 
SBR, Intermediate Tank, O3 
Contact Tank-2, Flocculation 
Tank-2, Outlet, Sludge 
Conditioning Tank, Filter Press) 

1300 
kg/day 

 

Land filling 
with partial 
treatment 
after 6-8 
months 
storing 

 

 

 

 



5-16 

 

The flow diagrams and photos of ETP are shown in Figure 5.26 to 5.31. 

 

 
 

Figure 5.26: Flow Diagram of ETP of Industry Z-6 
 

 

 
Figure 5.27: Flocculation Tank of Z-6 

 
Figure 5.28: SBR of Z-6 

 

 



5-17 

 

 
Figure 5.29: ACF of Z-6 

 
Figure 5.30: MGSF of Z-6 

 

 

 

 
 

Figure 5.31: Cooling Tower and post natural aeration at Industry Z-6 
 

 

 



5-18 

 

Table 5.18: Characteristics of Wastewater samples of Industry Z-6 

Parameters Inlet 
Before 
Recycle 

Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public sewerage 
system 

connected to 
treatment at 2nd 

stage 

Irrigated 
Land 

pH 10.54 7.75 7.60 6.0-9.0 6.0-9.0 6.0-9.0 0 
Color (Pt-Co) 484 287 284 - - - 0.01 
Turbidity 
(NTU) 

66.6 11.9 11 - - - 0.01 

DO (mg/L) 5.14 0.33 0.15 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 187.5 24 26 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 505 66 80 ≤ 200 ≤ 400 ≤ 400 0.2 
EC(µS/cm) 2660 4540 4550 ≤ 1200 ≤ 1200 ≤ 1200 0.1 
Cl-(mg/L) 205 290 295 ≤ 600 ≤ 600 ≤ 600 1 
NH3-N 
(mg/L) 

1.197 2.19 3.06 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3-(mg/L) 0.299 0.738 0.810 - - - 0.04 

TDS (mg/L) 1848 3164 3173 ≤ 2100 ≤ 2100 ≤ 2100 5 
TSS (mg/L) 53 28 31 ≤ 150 ≤ 500 ≤ 200 5 

 

Progress Achieved in 3R Plan: 

Industry Z-6 has already installed the following elements to achieve their 3R goals- 

 Exhaust Gas Boiler (EGB) 
 Economizer in built with boiler 
 Rainwater Harvesting 
 Heat recovery in finishing 
 LED and Energy Saving Light 
 Hot Water Chiller 
 Servo Motor in Sewing M/C saving 40-45% energy 
 Condensed recovery from dyeing, finishing and washing 
 Instead of mechanical aeration, the industry has introduced natural aeration 

(Figure 5.31) to increase DO before the final discharge 
 Low liquor ratio machine 
 Inverter in compressor which reduces energy 
 Hot water recovery in dyeing machine. 
 ETP water reuse in flashing < 10%. 
 Electron beam+ salt recovery in future plan. 

 

 



5-19 

 

5.2.7 Industry Z-7 

Table 5.19: General Information of Industry Z-7 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-7 Tongi, 
Gazipur 

 

Dyeing and Printing 
 

6, 00,000 
meter/day 

 

Couldn’t be 
determined 

 

Table 5.20: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount of 
Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

7500 
m3/day 

 

Biological Process 
(Screening, 
Homogenization Tank, 
Neutralization Tank, 
Cooling Tower, De-
nitrification Tank, 
Aeration tank, 
Activated Sludge, 
Clarifier, Post Aeration 
Tank, Outlet) 

Couldn’t 
be 

determined 
 

Used for land 
filling 

 

The flow diagrams and photos of ETP are shown in Figure 5.32 to 5.38. 

 

 



5-20 

 
Figure 5.32: Flow Diagram of ETP of Industry Z-7 

 

 

  
 

Figure 5.33: Screening Unit 
 

Figure 5.34: Homogenization Tank of Z-7 
 

 
Figure 5.35: Cooling Tower of Z-7 

 
Figure 5.36: Aeration Tank 

 

 

 



5-21 

 

 
Figure 5.37: Post Aeration Tank of Z-7 

 
Figure 5.38: Clarifier of Z-7 

 

Table 5.21: Characteristics of Wastewater samples of Industry Z-7 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigated 
Land 

pH 11.56 7.32 6.0-9.0 6.0-9.0 6.0-9.0 0 
Color (Pt-Co) 4500 1020 - - - 0.01 
Turbidity 
(NTU) 

249 4.36 - - - 0.01 

DO (mg/L) 0.81 0.32 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 700 18 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 1232 122 ≤ 200 ≤ 400 ≤ 400 0.2 
EC(µS/cm) 4410 4360 ≤ 1200 ≤ 1200 ≤ 1200 0.1 
Cl-(mg/L) 380 90 ≤ 600 ≤ 600 ≤ 600 1 
NH3-N 
(mg/L) 

11.63 1.712 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3-(mg/L) 4.74 3.2 - - - 0.04 

TDS (mg/L) 3756 3364 ≤ 2100 ≤ 2100 ≤ 2100 5 
TSS (mg/L) 428 34 ≤ 150 ≤ 500 ≤ 200 5 
 

Progress Achieved in 3R Plan: 

No measures were undertaken to achieve 3R goals. 



5-22 

5.2.8 Industry Z-8 

Table 5.22: General Information of Industry Z-8 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-8 Shafipur,Gazi
pur 

 

Composite (Knitting, Dyeing, 
Washing, Finishing) 

 

100000 
Metric 
ton/day 

 

4870 m3/day 

 

Table 5.23: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

4080 
m3/day 

Biological Process 
(Screening, 
Equalization Tank, 
Neutralization Tank, 
Distribution Tank, 
Biological Tank, 
Clarifier, Outlet, Filter 
Press) 

4800 
kg/month 

Storing sludge 
on temporary 
basis. 

 

The flow diagram and photos of ETP are shown in Figure 5.39 to 5.46. 

 

 
 

Figure 5.39: Flow Diagram of ETP of Industry Z-8 



5-23 

 
Figure 5.40: ETP Inletof Z-8 

 
Figure 5.41: Storage of Water before ETP 

 

 
Figure 5.42: Equalization Tank of Z-8 

 
Figure 5.43: Oxidation Tankof Z-8 

 



5-24 

 
Figure 5.44: Clarifier of Z-8 

 
Figure 5.45: Sludge Bed of Z-8 

 
 
 

 
 

Figure 5.46: Filter Press of Z-8 
 

 

 

 

 

 

 



5-25 

Table 5.24: Characteristics of Wastewater sample of Industry Z-8 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigated 
Land 

pH 10.99 7.49 6.0-9.0 6.0-9.0 6.0-9.0 0 
Color (Pt-Co) 2650 1150 - - - 0.01 
Turbidity 
(NTU) 

746 5.58 - - - 0.01 

DO (mg/L) 1 4.23 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 140 5 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 561 57 ≤ 200 ≤ 400 ≤ 400 0.2 
EC(µS/cm) 2140 3330 ≤ 1200 ≤ 1200 ≤ 1200 0.1 
Cl-(mg/L) 290 325 ≤ 600 ≤ 600 ≤ 600 1 
NH3-N (mg/L) 5.235 1.295 ≤ 5 ≤ 5 ≤ 15 0.017 
PO4

3-(mg/L) 1.5 2.5 - - - 0.04 
TDS (mg/L) 1418 2289 ≤ 2100 ≤ 2100 ≤ 2100 5 
TSS (mg/L) 128 45 ≤ 150 ≤ 500 ≤ 200 5 

 

Progress in 3R Plan:  

No noteworthy progress in achieving 3R goals. 

 

5.2.9 Industry Z-9 

Table 5.25: General Information of Industry Z-9 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-9 Kashimpur, 
Konabari, 
Gazipur 

 

Composite (Knitting, Dyeing 
and RMG) 

 

12 ton/day 2900 m3/day 
 

 

  



5-26 

Table 5.26: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

1440 
m3/day 

 

Physico- chemical followed by 
Biological process (Screening, 
Equalization Tank, Reaction 
Tank, Clarifier, SBR, Outlet, 
Filter Press) 

700-800 
kg/day 

 

Land filling 
after storing 
for 6 months 
 

 

The flow diagrams and photos of ETP are shown in Figure 5.47 to 5.51. 

 

 
 

Figure 5.47: Flow Diagram of ETP units of Industry Z-9 
 



5-27 

 
Figure 5.48: Coagulation Tank of Z-9 

 
Figure 5.49: Primary Clarifier of Z-9 

 

 
Figure 5.50: SBR units of Z-9 

 
Figure 5.51: Filter Press of Z-9 

 

 

 

 

 

 

  



5-28 

Table 5.27: Characteristics of Wastewater samples of Industry Z-9 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system 

connected to 
treatment at 2nd 

stage 

Irrigated 
Land 

pH 9.74 6.90 6.0-9.0 6.0-9.0 6.0-9.0 0 
Color (Pt-Co) 3780 310 - - - 0.01 
Turbidity 
(NTU) 

59.9 25.5 - - - 0.01 

DO (mg/L) 0.08 5.39 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 840 32.5 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD(mg/L) 1728 95 ≤ 200 ≤ 400 ≤ 400 0.2 
EC(µS/cm) 7870 5650 ≤ 1200 ≤ 1200 ≤ 1200 0.1 
Cl-(mg/L) 150 395 ≤ 600 ≤ 600 ≤ 600 1 
NH3-N (mg/L) 7.625 0.483 ≤ 5 ≤ 5 ≤ 15 0.017 
PO4

3-(mg/L) 4.82 13.21 - - - 0.04 
TDS (mg/L) 6226 4137 ≤ 2100 ≤ 2100 ≤ 2100 5 
TSS (mg/L) 350 61 ≤ 150 ≤ 500 ≤ 200 5 
 

Progress Achieved in 3R Plan:  

Industry Z-9 has already installed the following elements to achieve their 3R goals: 

 Low liquor ratio machinery has been installed 

 Hot water recovery process is running 

  EVC, Economizer, condenser, LED light for energy consumption reduction. 

 Cooling water reuse. 

 GOTS approved Servo motor installation. 

 

5.2.10 Industry Z-10 

Table 5.28: General Information of Industry Z-10 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

Z-10 Adamjee 
EPZ, 
Narayanganj 

Washing and RMG 
 

20,000 
pieces/day 

370 m3/day 

 



5-29 

Table 5.29: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ZLD-ETP 
 

Ground 
water 

280 
m3/day 

Physico-Chemical 
followed by biological 
process (Screening, 
Equalization Tank, 
ECR, Reaction Tank, 
Clarifier, PSF, Bag 
Filter, Post Aeration 
Tank, RO, Sludge 
Thickening Tank, Filter 
Press) 

2800 
kg/month 

Land filling 
after storing 
for 6 months 

 

The flow diagrams and photos of ETP are shown in Figure 5.52 to 5.58. 

 

 
 

Figure 5.52: Flow Diagram of ETP of Industry Z-10 
 



5-30 

Figure 5.53: Equalization Tank of Z-10 Figure 5.54: ECR of Z-10 
 
 
 
 

  

Figure 5.55: Reaction Tank of Z-10 Figure 5.56: Clarifier of Z-10 
 

 



5-31 

  

Figure 5.57: Reverse Osmosis System of Z-10 Figure 5.58: Sludge Thickening Tank of Z-10 
 

Table 5.30: Characteristics of Wastewater samples of Industry Z-10 

 
Parameters 

Inlet Before RO Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigate
d Land 

pH 7.88 6.64 6.52 6.0-9.0 6.0-9.0 6.0-9.0 0 
Color (Pt-Co) 78 45 10 - - - 0.01 
Turbidity 
(NTU) 

85.1 15.7 0.72 - - - 0.01 

DO (mg/L) 5.59 3.09 3.67 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5(mg/L) 100 11.2 0.4 
≤ 50 (at 
20°C) 

≤ 250 (at 20°C) 
≤ 1000 (at 
20°C) 

0.2 

COD(mg/L) 320 30 5 ≤ 200 ≤ 400 ≤ 400 0.2 
EC(µS/cm) 540 1369 367 ≤ 1200 ≤ 1200 ≤ 1200 0.1 
Cl-(mg/L) 165 315 200 ≤ 600 ≤ 600 ≤ 600 1 
NH3-N (mg/L) 2.258 1.564 0.465 ≤ 5 ≤ 5 ≤ 15 0.017 
PO4

3-(mg/L) 0.058 0.162 0.055 - - - 0.04 
TDS (mg/L) 341 855 187 ≤ 2100 ≤ 2100 ≤ 2100 5 
TSS (mg/L) 129 27 7 ≤ 150 ≤ 500 ≤ 200 5 

 
Progress Achieved in 3R Plan:  

 Recycle 1358 m3 water per month using RO and use it as process water. 
 Reuse 3642 m3 ETP water per month in Toilet flashing and Gardening.  



5-32 

5.3 SUMMARY OF ETP INDUSTRIES' INFORMATION  

The information and test results of ETP industries are presented in following sub sections. 

5.3.1 Industry E-1 

Table 5.31: General Information of Industry E-1 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-1 Valuka, 
Mymensing 

 

Dyeing, Washing & Finishing 1,40,000 
Yards/day 

4800 m3/day 
 

 

Table 5.32: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

4800 
m3/day 

Physico-chemical 
followed by biological 
process (Screening, 
Equalization Tank, 
Reaction Tank, Primary 
Clarifier, Bio-reactor, 
PSF, Secondary 
Clarifier, Outlet) 

574 
ton/yr 

Used for brick 
production 

 

The flow diagram and photos of ETP are shown in Figure 5.59 to 5.68. 

 
Figure 5.59: Flow Diagram of ETP of Industry E-1 

 



5-33 

 
Figure 5.60: Primary Clarifierof E-1 

 
Figure 5.61: Reaction tank of E-1 

 

 

 

 
Figure 5.62: Bio-reactor of E-1 

 
Figure 5.63: ETP Outlet tank 

 



5-34 

 
Figure 5.64: Pressure sand filter 

 

 
Figure 5.65: Secondary clarifier of E-1 

 

  
 

Figure 5.66: Sludge storage tank 
 

Figure 5.67: Filter press of E-1 
 

 
 

Figure 5.68: ETP treated water reservoir in Industry E-1 



5-35 

Table 5.33: Characteristics of Wastewater samples of Industry E-1 

Parameters Inlet Outlet 
Before 
Reuse 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigate
d Land 

pH 11.51 7.32 7.14 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 800 32 40 - - - 0.01 

Turbidity (NTU) 303 8.62 5.54 - - - 0.01 

DO (mg/L) 0.31 5.25 4.26 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 920 12.8 9.6 
≤ 50 (at 
20°C) 

≤ 250 (at 20°C) 
≤ 1000 

(at 
20°C) 

0.2 

COD (mg/L) 1856 68 53 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 3760 2160 1958 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 340 680 610 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 0.468 0.469 0.69 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.908 0.505 0.766 - - - 0.04 

TDS (mg/L) 2736 1354 1208 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 242 43 47 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in E-1:  

Industry E-1is practicing many measures in the industry to reuse, recycle and recovery. 
According to them, these are follows: 

 Annual natural resource (gas+ diesel) saving 67, 10,160m3which equals 29, 
83,656USD in terms of financial aspect.2.09% water consumption reduction for 
dyed knitted fabric production. 

 Overall factory gas consumption reduction 0.89%. 
 0.21% Steam reduction in dyed knitted fabric production. 
 10 Water trigger nozzle was installed which saves water approximately 6,158 

m3/yr. 
 Cooling water recover from gas singeing machine approximately 10,264 m3/yr. 
 Condensate recovery of water approximately 8,870 m3/yr. 
 Air trigger nozzle save electricity approximately 46,800 m3/yr. 



5-36 

 Installing energy efficient lighting saves electricity approximately 87,000 m3/yr. 
 Overall percentage of reuse and recovery of water 40%. 
 Overall percentage of reuse and recovery of ETP water 18%. 

 Tree plantation. Planning to plant red oak tree which generates more oxygen. 
 White road surface for less radiation. 
 Per 5 sec monitoring system BMS. 
 Water reused in fire fighting, road cleaning and toilet flashing. 
 Use of stone pits to increase infiltration rate. 

5.3.2 Industry E-2 

Table 5.34: General Information of Industry E-2 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-2   Konabari, 
Gazipur 

RMG Washing 
 

20,000 
piece/day 

 

1890 m3/day 
 

 

Table 5.35: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

1440 
m3/day 

Physico-Chemical 
followed by biological 
process (Screening, 
Equalization Tank, 
Flush Mixing Tank, 
Flocculation tank, 
Clarifier, Clear Water 
Tank, Dual Media 
Filter, Color Removal 
Unit, Aeration Tank, 
Outlet) 

14-15 
ton/ 

month 
(Dewater

ed 
Sludge) 

 

Used for land 
filling and 
brick kiln 

 

  



5-37 

The flow diagram and photos of ETP are shown in Figure 5.69 to 5.74. 

 
 

Figure 5.69: ETP Flow Diagram  
 

 
Figure 5.70: Screening unit of E-2 

 
Figure 5.71: Flush Mixing tank of E-2 

 



5-38 

 
Figure 5.72: Clarifier tank 

 
Figure 5.73: ETP Outlet 

 

 
 

Figure 5.74: Dual media filter of E-2 
 
 

 

  



5-39 

Table 5.36: Characteristics of Wastewater samples of Industry E-2 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigated 
Land 

pH 7.03 6.99 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 360 110 - - - 0.01 

Turbidity 
(NTU) 

371 14.3 - - - 0.01 

DO (mg/L) 5.64 0.25 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5 (mg/L) 240 56 
≤ 50 (at 
20°C) 

≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 687 159 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 755 1235 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 240 540 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 1.462 1.103 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.162 0.073 - - - 0.04 

TDS (mg/L) 678 858 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 586 28 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities: 

Industry E-2 has implemented following measures: 

 Using Ozone in dyeing process to reduce water consumption   
 PLC inverter 
 Flow meter  
 Recovering hot water to use within the process  
 Reuse water in car and road washing  
 Planning to use treated water in toilet flush 

  



5-40 

5.3.3 Industry E-3 

Table 5.37: General Information of Industry E-3 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-3 Konabari, 
Gazipur 

 

Composite (Knitting, Dyeing, 
Washing, Finishing) 

 

8 ton/day 768 m3/day 

 

Table 5.38: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

960m3/day Physico-chemical 
followed by Biological 
process (Screening, 
Equalization Tank, 
Flush Mixing Tank, 
Flocculation Tank, 
Tube Settler (2), 
Biological Tank, 
Treated Water Tank, 
Multi-grade Filter, 
Outlet) 

470 
kg/day 

 

Used for land 
filling and 
brick field 

(after drying 
for 6 months) 

 

 

The flow diagram and photos of ETP are shown in Figure 5.75 to 5.78. 

 
 

Figure 5.75: Flow Diagram of ETP of Industry E-3 
 



5-41 

 
Figure 5.76: Screening unit of E-3 

 
Figure 5.77: Flocculation tank of E-3 

 

 

 
 

Figure 5.78: Tube settler of Industry E-3 
 

  



5-42 

Table 5.39: Characteristics of Wastewater samples of Industry E-3 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system 

connected to 
treatment at 2nd 

stage 

Irrigated 
Land 

pH 9.50 7.72 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 1700 148 - - - 0.01 

Turbidity 
(NTU) 

88.2 8.62 - - - 0.01 

DO (mg/L) 0.11 5.39 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 112 8 
≤ 50 (at 
20°C) 

≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 372 44 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 3700 1560 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 230 300 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 1.994 1.170 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 1.09 0.132 - - - 0.04 

TDS (mg/L) 2804 1107 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 240 35 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in E-3:  

No mentionable measures other than hot water recovery from boiler are observed in the 
industry. 

5.3.4 Industry E-4 

Table 5.40: General Information of Industry E-4 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-4 Tongi, 
Gazipur 

 

Dyeing, Washing 
 

10-11 
ton/day 

 

1200 m3/day 
 

 



5-43 

Table 5.41: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

1200 
m3/day 

Physico-Chemical 
followed by biological 
process (Screening, 
Equalization Tank, 
Reaction Tank, Settling 
Tank, Aeration Tank 
(Sprinkler), Outlet) 

25-27 
m3/day 

 

Land filling 
(after 6 month 
of drying in 

RCC reservoir) 
 

 

The flow diagram and photos of ETP are shown in Figure 5.79 to 5.83. 

 
 

Figure 5.79: ETP Flow Diagram of industry E-4 
 

 
Figure 5.80: Reaction tank of E-4 

 
Figure 5.81: Primary Settling tank 

 



5-44 

 
Figure 5.82: Aeration tank of E-4 

 
Figure 5.83: Secondary Settling tank 

 

Table 5.42: Characteristics of Wastewater samples of Industry E-4 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

pH 9.15 7.12 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 1420 335 - - - 0.01 

Turbidity 
(NTU) 

219 57.4 - - - 0.01 

DO (mg/L) 0.1 0.06 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 256 192 
≤ 50 (at 
20°C) 

≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 704 359 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 4320 4090 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 540 470 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 2.09 0.457 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.275 0.082 - - - 0.04 

TDS (mg/L) 3302 3051 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 226 60 ≤ 150 ≤ 500 ≤ 200 5 



5-45 

3R Activities in E- 4: 

No 3R measures were observed in the industry. 

5.3.5 Industry E-5 

Table 5.43: General Information of Industry E-5 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-5 Tongi BSCIC, 
Gazipur 

 

Dyeing 4.5 ton/day 
 

450-500 m3/day 
 

 

Table 5.44: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

840 
m3/day 

Physico-Chemical 
process (Screening, 
Equalization Tank, 
Reaction Tank, Primary 
Settling Tank, Aeration 
Tank, Secondary 
Settling Tank, Outlet, 
Filter Press) 

Couldn’t 
be 
determin
ed 

Dispose like 
municipal solid 

waste 
 

 

The flow diagram and photos of ETP are shown in Figure 5.84 to 5.88. 

 
 

Figure 5.84: Flow Diagram of E-5 
 



5-46 

 
Figure 5.85: Equalization tank of E-5 

 
Figure 5.86: Reaction tank of E-5 

 

 
Figure 5.87: Aeration tank of E-5 

 
Figure 5.88: Filter press of industry E-5 

 

 

  



5-47 

Table 5.45: Characteristics of Wastewater samples of Industry E-5 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigated 
Land 

pH 7.77 7.40 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 202 113 - - - 0.01 

Turbidity 
(NTU) 

74.3 33.2 - - - 0.01 

DO (mg/L) 0 0.05 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 220 40 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 443 119 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 2710 2660 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 140 135 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 0.539 0.652 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 1.042 0.242 - - - 0.04 

TDS (mg/L) 2000 1790 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 72 45 ≤ 150 ≤ 500 ≤ 200 5 

 
3R Activities in E-5:  

Industry E-5 is practicing following 3R measures: 

 Reusing hot dyeing water in boiler 
 New dyeing machine Installed (Liquor ratio 1:4 to 1:5) 

5.3.6 Industry E-6 

Table 5.46: General Information of Industry E-6 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-6 Tongi, 
Gazipur 

Knitting, Dyeing, Finishing 
 

8 ton/day 806 m3/day 
 

 



5-48 

Table 5.47: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

720 
m3/day 

Physico-Chemical 
process (Screening, 
Equalization Tank, 
Flocculation Tank, 
Settling Tank, Aeration 
tank, Multi-grade 
Filter, Activated 
Carbon Filter, Outlet) 

Couldn’t 
found 

 

Disposes with 
municipal solid 

waste 
 

 

The flow diagram and photos of ETP are shown in Figure 5.89 to 5.93. 

 

 
 

Figure 5.89: Flow Diagram of ETP 
 

 
 

 



5-49 

 
Figure 5.90: Equalization tank of E-6 

 
Figure 5.91: Settling tank of E-6 

 

 
Figure 5.92: Multi-grade filter of E-6 

 
Figure 5.93: Aeration tank of E-6 

 

  



5-50 

Table 5.48: Characteristics of Wastewater samples of Industry E-6 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

pH 7.72 7.43 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 1396 231 - - - 0.01 

Turbidity 
(NTU) 

101 25.2 - - - 0.01 

DO (mg/L) 0.05 0.05 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 300 220 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 794 389 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 7120 7000 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 350 600 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 2.025 2.9 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.392 0.256 - - - 0.04 

TDS (mg/L) 5550 5224 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 231 28 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities: 

Industry E-6 has implemented following measures: 

 Boiler water returned to boiler after condensed 
 Practicing Low consumption in Dyeing process (60% reuse) for 3 years  
 Water reuse only in floor washing (irregular) 

5.3.7 Industry E-7 

Table 5.49: General Information of Industry E-7 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-7 Gazipur 
 

Dyeing  800-1000 
kg/day 

 

5 m3/day 
 

 



5-51 

Table 5.50: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

15 
m3/day 

 

Physico-Chemical 
process (Screening, 
Equalization Tank, 
Sedimentation Tank, 
Sand Filter, Activated 
Carbon Filter, Sprinkler 
Aeration Tank, Outlet) 

40-50 
kg/month 
 

Stored inside 
the industry 

 

 

The flow diagram and photos of ETP are shown in Figure 5.94 to 5.98. 

 

 
 

Figure 5.94: Flow Diagram of ETP 
 

 
 



5-52 

 
Figure 5.95: Equalization Tank of of E-7 

 
Figure 5.96: Reaction tank of E-7 

 

 
Figure 5.97: Sand Filter of E-7 

 
Figure 5.98: Aeration tank of E-7 

 

 

  



5-53 

Table 5.51: Characteristics of Wastewater samples of Industry E-7 

Parameters Inlet Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system 

connected to 
treatment at 2nd 

stage 

Irrigated 
Land 

pH 7.68 7.30 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 1070 85 - - - 0.01 

Turbidity 
(NTU) 

98.6 4.07 - - - 0.01 

DO (mg/L) 0.08 0.38 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 80 10 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 

(at 20°C) 
0.2 

COD (mg/L) 660 67 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 755 1020 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 165 275 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 2.77 1.275 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.02 0.05 - - - 0.04 

TDS (mg/L) 634 775 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 36 42 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in E-7:  

Industry E-7 has implemented following 3R measures: 

 Rain water harvesting was installed in 2016  
 10 m3/day water reuse in dying process. 

 

5.3.8 Industry E-8 

Table 5.52: General Information of Industry E-8 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-8 Tejgaon, 
Dhaka 

 

Washing 
0.1- 0.2 ton 

/month 

4-5 m3/day 



5-54 

Table 5.53: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

5 m3/day Physico-Chemical 
followed by biological 
process (Screening, 
ECR, Aeration tank, 
Lamella Clarifier, PSF, 
Outlet) 

Data not 
available 

Sludge drying 
bed 

 

 

The flow diagram and photos of ETP are shown in Figure 5.99 to 5.102. 

 
 

Figure 5.99: ETP Flow Diagram of industry E-8 
 

 
Figure 5.100: Lamella Clarifier of E-8 

 
Figure 5.101: ECR of E-8 



5-55 

 

 
 

Figure 5.102: Aeration tank of industry E-8 
 

Table 5.54: Characteristics of Wastewater samples of Industry E-8 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

pH 5.63 7.64 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-Co) 53 13 - - - 0.01 

Turbidity 
(NTU) 

51 1.29 - - - 0.01 

DO (mg/L) 4.25 6.07 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 28 1.2 ≤ 50 (at 20°C) ≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 137 7 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 863 1533 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 125 265 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 1.23 0.567 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.038 0.2 - - - 0.04 

TDS (mg/L) 601 989 ≤ 2100 ≤ 2100 ≤ 2100 5 



5-56 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

TSS (mg/L) 93 15 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in E-8:  

Industry E-8 has implemented following 3R measures:. 

 Solar Panel was installed in 2013. 

 RO unit will be installed soon. 

5.3.9 Industry E-9 

Table 5.55: General Information of Industry E-9 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-9 Shyampur, 
Dhaka 

Knitting, Dyeing, Finishing 10 ton/day 960 m3/day 
 

 

Table 5.56: Information on ETP 

Wastewater 
Treatment 
Plant 

Source 
of 
Process 
water 

ETP 
Capacity 

Unit operations Amount 
of 
Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

1200 
m3/day 

Physico-chemical followed by 
biological process (Screening, 
Equalization Tank, Cooling 
Tower, Reaction Tank, DAF 
(Dissolved Air Floatation), 
Aeration Tank (2), Secondary 
Clarifier (2),Outlet) 

2 
ton/mon

th 
 

Dispose as 
Municipal 
Solid Waste 

 
The flow diagram and photos of ETP are shown in Figure 5.103 to 5.109. 



5-57 

 
 

Figure 5.103: ETP Flow Diagram of industry E-9 
 

 

 
Figure 5.104: Screening of industry E-9 

 
Figure 5.105: Cooling tower of E-9 

 



5-58 

 
Figure 5.106: DAF Scrapper of E-9 

 
Figure 5.107: Sludge Drying bed of E-9 

 

 

  
 

Figure 5.108: Clarifier of industry E-9 
 

Figure 5.109: Sludge holding tank of E-9 
 

Table 5.57: Characteristics of Wastewater samples of Industry E-9 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

pH 6.85 7.47 6.0-9.0 6.0-9.0 6.0-9.0 0 



5-59 

Parameters Inlet Outlet 

ECR’97 
Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public sewerage 
system connected 

to treatment at 
2nd stage 

Irrigated 
Land 

Color (Pt-Co) 5500 820 - - - 0.01 

Turbidity 
(NTU) 

56 23.9 - - - 0.01 

DO (mg/L) 5.21 5.24 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  (mg/L) 128 7 
≤ 50 (at 
20°C) 

≤ 250 (at 20°C) 
≤ 1000 (at 

20°C) 
0.2 

COD (mg/L) 698 53 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 6320 3280 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 110 260 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N (mg/L) 11.5 1.825 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 0.37 2.32 - - - 0.04 

TDS (mg/L) 708 2298 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 124 27 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in E-9 

No mentionable 3R measures are in practice in the industry. 

5.3.10 Industry E-10 

Table 5.58: General Information of Industry E-10 

Industry 
Id 

Location Type of Industry Production 
Capacity 

Water 
consumption 
(Total) 

E-10 Gazipur 
 

Dyeing 1,50,000 
Yards /day 

2500 m3/day 

 

Table 5.59: Information on ETP 

Wastewater 
Treatment 
Plant 

Source of 
Process 
water 

ETP 
Capacity 

Unit operations Amount of 
Sludge 

Disposal of 
sludge 

ETP only Ground 
water 

2400 
m3/day 

Anaerobic 
Biological (UASB) 

UASB 
technology 

Not known 
yet 



5-60 

(Screening, 
Reservoir Tank, 
Equalization Tank, 
Feed Tank, UASB, 
Bio-filter, Aeration 
Tank, Clarifier, 
Outlet) 

has been 
installed 

recently. So 
amount of 

sludge will be 
known after 6 
or 8 months 

 

The flow diagram and photos of ETP are shown in Figures 5.110 to 5.116. 

 
 

Figure 5.110: ETP Flow Diagram of Industry E-10 

  

Figure 5.111: Equalization tank of E-10 Figure 5.112: Feeding tank of E-10 



5-61 

  
 

Figure 5.113: UASB of industry E-10 
 

Figure 5.114: Bio-filtration of E-10 
 

  
Figure 5.115: Aeration tank of  E-10 Figure 5.116: Gas vent Pipe of UASB E-10 

 

 

 

 

 

 

 

 

 



5-62 

Table 5.60: Characteristics of Wastewater samples of Industry E-10 

Parameters Inlet 
Before 
UASB 

After 
UASB 

Outlet 

ECR’97 

Minimum 
Detection 

Limit 
(MDL) 

Inland 
Surface 
Water 

Public 
sewerage 
system 

connected to 
treatment at 

2nd stage 

Irrigated 
Land 

pH 11.52 6.90 6.99 7.48 6.0-9.0 6.0-9.0 6.0-9.0 0 

Color (Pt-
Co) 

8500 1300 620 10 - - - 0.01 

Turbidity 
(NTU) 

744 60.9 24 1.2 - - - 0.01 

DO (mg/L) 0.05 0.05 0.05 5.39 4.5-8.0 4.5-8.0 4.5-8.0 0.1 

BOD5  

(mg/L) 
1160 550 230 0.40 

≤ 50 (at 
20°C) 

≤ 250 (at 
20°C) 

≤ 1000 
(at 20°C) 

0.2 

COD (mg/L) 2078 1234 498 5 ≤ 200 ≤ 400 ≤ 400 0.2 

EC (µS/cm) 7370 2800 2690 264 ≤ 1200 ≤ 1200 ≤ 1200 0.1 

Cl- (mg/L) 520 540 500 80 ≤ 600 ≤ 600 ≤ 600 1 

NH3-N 
(mg/L) 

14.46 19.60 33.125 0.224 ≤ 5 ≤ 5 ≤ 15 0.017 

PO4
3- (mg/L) 2.35 15.65 40 0.445 - - - 0.04 

TDS (mg/L) 1078 1734 1532 173 ≤ 2100 ≤ 2100 ≤ 2100 5 

TSS (mg/L) 396 90 49 11 ≤ 150 ≤ 500 ≤ 200 5 

 

3R Activities in E-10 

No 3R measures were observed in the industry. Since the ETP is an anaerobic one and produces 
CO2 (48%), CH4 (1%) and H2S (3 ppm), therefore, there is a potential of recovery of gas and 
use that as an alternative energy source. 



 6-1 

Chapter 6 
 

Analysis 
_____________________________________________________________________________________________________ 
 
6.1 INTRODUCTION 
 
As noted in Chapter 1, the main objective of this action research project was to evaluate the 
progress and performance of ZLD-ETP systems in Textile industries of Bangladesh in order 
to achieve the zero discharge under 3R plan. With this objective in view, first relevant 
informationwas collected from the selected industries. Subsequently, samples were collected 
from those industries, which were then analyzed at the Environmental Engineering 